
 

 

Desalination 7: Challenges and Innovations 

Desalination Technologies: 

Challenges and Future Outlook 

 

Water is life. Yet, for billions around the world, access to safe, clean, and reliable water 

remains a persistent challenge. With rising populations, industrial expansion, climate 

variability, and the degradation of freshwater sources, the global water crisis has grown 

more acute than ever before. In this context, desalination—once a marginal 

technology—has emerged as a critical pillar of global water security. This book, 

"Desalination Technologies: Challenges and Future Outlook", has been written to 

serve as a comprehensive guide, knowledge repository, and thought leadership 
[...]
2013 Sorek Plant opens in Israel 
Largest RO plant globally 

at that time 

2020s 
Integration of AI, solar PV, and 

green chemistry in desalination 

Toward sustainable, 

decentralized water 

systems 

 

Leadership and Institutional Roles 

Desalination’s evolution has required leadership from multiple sectors: 

 Government Agencies: U.S. Department of Interior, Gulf 

ministries, Israel Water Authority 

 Research Institutions: MIT, KAUST, Technion, NUS, and 

Fraunhofer Institutes 



 

Page | 20  
 

 Private Sector Innovators: IDE Technologies, Veolia, 

ACCIONA, and Energy Recovery Inc. 

 Multilateral Development Banks: World Bank, IFC, and 

Islamic Development Bank supported capacity building and 

feasibility studies. 

Leadership Insight: 
The most successful desalination programs—like those in Israel, 

Singapore, and the UAE—combine technological innovation with 

visionary policy frameworks, long-term investment, public trust, and 

ethical water pricing. 

 

Conclusion 

From clay pots on ancient ships to AI-optimized mega-plants powered 

by renewables, the journey of desalination mirrors the human struggle 

for survival, innovation, and sustainability. Today, as freshwater 

scarcity threatens billions, desalination stands as both a technological 

marvel and a moral imperative—a testament to the ability of societies 

to adapt and lead with foresight. 

  



 

Page | 21  
 

1.2 Why Desalination Matters 

Water is indispensable for life, development, and dignity. Yet, growing 

imbalances between freshwater availability and human demand have 

created a global water crisis. Desalination has emerged as a vital 

solution to close this gap—providing a stable, climate-independent 

water source for cities, industries, and agriculture, especially in arid and 

water-stressed regions. 

 

Global Water Scarcity Statistics 

The world is facing a defining challenge: how to ensure water for all 

in an age of increasing scarcity. 

Key Global Water Facts (source: UN-Water, WHO, World Bank): 

 Over 2.2 billion people lack access to safely managed drinking 

water. 

 By 2025, half of the world’s population will live in water-

stressed areas. 

 Agriculture accounts for ~70% of global freshwater 

withdrawals. 

 Climate change is expected to reduce renewable water 

resources by 20–40% in some regions. 

 Around 4 billion people experience water scarcity for at least 

one month per year. 

Physical vs. Economic Water Scarcity: 



 

Page | 22  
 

Type of 

Scarcity 
Definition Examples 

Physical 

Scarcity 
When demand exceeds supply in a region 

Middle East, 

North Africa 

Economic 

Scarcity 

When water is available but inaccessible 

due to lack of infrastructure or investment 

Sub-Saharan 

Africa, South Asia 

Desalination helps address both types—by providing new sources and 

enabling localized water independence. 

 

Impact on Agriculture, Industry, and Communities 

1. Agriculture and Food Security 

 While desalinated water is costly for bulk irrigation, brackish 

water desalination and blended solutions are now supporting 

high-value crops (e.g., dates, strawberries, tomatoes) in arid 

regions. 

 Technologies like solar desalination greenhouses in coastal 

Africa and the Middle East are demonstrating feasibility at the 

community level. 

 Israel uses treated brackish and reused desalinated water for 

50% of its agricultural needs. 

2. Industrial Use 

Industries—including power generation, mining, refining, textiles, 

and semiconductors—depend heavily on reliable water sources. 

Desalination is used to: 



 

Page | 23  
 

 Ensure process water purity for sensitive manufacturing 

 Cool power plants in coastal zones 

 Enable zero-liquid discharge (ZLD) and industrial water 

recycling 

Example: In Chile, copper mines in Atacama Desert rely on 

desalinated seawater pumped inland, replacing over 400 million m³/year 

of groundwater withdrawal. 

3. Community Water Supply 

Desalination has a direct impact on public health, resilience, and 

urban growth: 

 UAE and Saudi Arabia: Over 90% of drinking water comes 

from desalination. 

 Perth, Australia: Desalination plants now supply ~50% of the 

city’s potable water due to long-term drought. 

 Carlsbad, California: Delivers over 190,000 m³/day to 

400,000+ residents, ensuring resilience during climate-induced 

shortages. 

Desalination frees cities from dependence on unpredictable rainfall, 

reducing vulnerability to climate change and hydrological variability. 

 

UN SDG 6: Clean Water and Sanitation 

The United Nations' Sustainable Development Goal 6 calls for "clean 

water and sanitation for all by 2030." Desalination plays a direct role 

in achieving this target: 



 

Page | 24  
 

SDG 6 Target How Desalination Contributes 

6.1: Safe and affordable drinking 

water 

Provides potable water to water-

stressed and coastal communities 

6.4: Increase water-use efficiency 
Enables water reuse and brackish 

desalination to optimize supply 

6.5: Implement integrated water 

management 

Allows blending of sources with reuse, 

aquifers, and surface water 

6.a/6.b: International cooperation 

and local participation 

Builds cross-border capacity and 

enhances community-led systems 

Ethical and Leadership Dimensions of SDG 6 

Desalination, when implemented ethically, supports water justice—

ensuring access for all, regardless of income or geography. However, if 

poorly governed, it can: 

 Marginalize low-income groups through high tariffs 

 Cause environmental harm to marine ecosystems 

 Concentrate control in the hands of private monopolies 

Leadership Insight: Achieving SDG 6 through desalination requires: 

 Transparent policy frameworks 

 Subsidies for vulnerable populations 

 Strong regulation and environmental enforcement 

 Cross-sectoral collaboration (government, private, civil society) 

 

Conclusion 



 

Page | 25  
 

Desalination matters because it responds to a growing global 

emergency: the lack of safe, secure, and sustainable water. Whether it's 

quenching the thirst of megacities, cooling power stations, or enabling 

crops to grow in salt-laden soils, desalination bridges the gap between 

scarcity and security. 

But its success depends not just on membranes and pumps—it depends 

on visionary leadership, responsible planning, equitable policies, 

and inclusive innovation. 

  



 

Page | 26  
 

1.3 Types of Water Sources for Desalination 

Desalination is a powerful and adaptable water supply strategy that 

draws on varied water sources. Depending on regional needs, 

environmental conditions, and economic capacity, desalination 

technologies can treat seawater, brackish groundwater, and even 

wastewater to produce potable or process-quality water. 

The choice of water source significantly affects system design, 

treatment cost, energy consumption, environmental impact, and 

infrastructure lifespan. 

 

Seawater Desalination 

Characteristics: 

 Salinity: ~35,000 ppm (parts per million) 

 Abundant and reliable, particularly in coastal regions 

 Requires energy-intensive processes (typically Reverse 

Osmosis or Thermal Distillation) 

Global Use: 

 Most common source for desalination (approx. 60% of global 

capacity) 

 Popular in Gulf countries (e.g., UAE, Saudi Arabia), Israel, 

Australia, Spain, and California 

Suitability: 

 Coastal urban centers with water scarcity 

 Island nations and remote archipelagos 



 

Page | 27  
 

 Industrial ports with steady energy supply 

Case Study: 

Sorek Plant (Israel) – draws directly from the Mediterranean Sea, 

delivering over 150 million m³/year using energy-efficient membrane 

filtration. 

 

Brackish Water Desalination 

Characteristics: 

 Salinity: 1,000–10,000 ppm 

 Found in underground aquifers, estuaries, or river deltas 

 Less saline than seawater → lower energy cost and simpler 

treatment 

Applications: 

 Inland towns, rural communities, and agricultural areas 

 Blended use with treated surface water or wastewater 

 Often used in Southwestern USA, Mexico, India, and sub-

Saharan Africa 

Cost Advantages: 

 RO of brackish water consumes 30–60% less energy than 

seawater RO 

 Smaller plants are often modular, mobile, and solar-powered 

Case Example: 



 

Page | 28  
 

El Paso, Texas (USA) – operates one of the largest inland brackish 

water desalination plants (27.5 million liters/day), powered partly by 

solar energy. 

 

Wastewater Desalination (Advanced Water Reuse) 

Characteristics: 

 Utilizes treated municipal or industrial wastewater 

 Requires ultrafiltration, reverse osmosis, and UV disinfection 

 Produces ultra-pure water, often used for indirect potable 

reuse, industrial use, or aquifer recharge 

Advantages: 

 Closed-loop resource efficiency 

 Significantly reduces environmental discharge 

 Enables water independence in water-stressed, urbanized 

regions 

Leading Countries: 

 Singapore (NEWater), Namibia, USA (Orange County, 

California) 

 Rapidly expanding in China, India, and South Africa 

Ethical & Social Considerations: 

 Requires strong public education to build trust 

 Demands strict regulation to ensure health and safety 

Case Study: 



 

Page | 29  
 

NEWater (Singapore) – 5 plants produce high-quality water for 

industry and indirect potable use, contributing up to 40% of total water 

supply. 

 

Regional Availability and Suitability 

Source Type Suitable Regions Key Considerations 

Seawater 

Middle East, 

Mediterranean, coastal 

cities 

Abundant, energy-intensive, 

needs marine protection 

Brackish 

Water 

Arid inland regions (USA, 

India, Africa) 

Groundwater depletion risk, 

lower cost 

Wastewater 
Densely populated urban 

areas 

Requires public acceptance, strict 

quality control 

Water source selection must align with regional hydrology, 

infrastructure capacity, climate variability, and energy supply 

reliability. 

 

Pre-Treatment Considerations 

Before desalination, raw water must be pre-treated to: 

 Remove suspended solids, algae, biofoulants, and organic 

matter 



 

Page | 30  
 

 Protect membranes and thermal exchangers from scaling or 

corrosion 

 Ensure system longevity and consistent water quality 

Key Pre-Treatment Methods: 

1. Screening & Filtration – to eliminate debris, silt, and large 

particles 

2. Coagulation & Flocculation – for suspended solids 

3. Chemical Dosing – with anti-scalants, chlorine, and pH 

adjusters 

4. Ultrafiltration (UF) – to prevent membrane fouling in RO 

systems 

Pre-Treatment Challenges: 

 Seasonal variation in source water quality (e.g., red tides, 

runoff) 

 Algal blooms and organic fouling in warmer climates 

 Need for low-chemical and eco-friendly alternatives (e.g., 

ozone, UV) 

Leadership Role: 

Water utility managers and plant operators must: 

 Regularly monitor source water quality 

 Adapt pre-treatment protocols dynamically 

 Invest in innovation and training to improve treatment 

efficiency 

Best Practice: 
Spain’s coastal desalination plants have integrated real-time 



 

Page | 31  
 

monitoring with adaptive pre-treatment strategies to respond to 

seasonal variability in the Mediterranean. 

 

Conclusion 

The success of desalination projects depends not only on the technology 

used but also on the nature and quality of the source water. 

Seawater, brackish water, and treated wastewater each require tailored 

solutions, robust pre-treatment, and region-specific designs. 

As demand rises, ethical leadership will be crucial to ensure that source 

selection is environmentally sound, socially equitable, and 

technically sustainable. A balanced approach combining technical 

rigor with community engagement is the key to unlocking 

desalination’s full potential. 

  



 

Page | 32  
 

1.4 Current State of the Global Desalination 

Industry 

The desalination industry has witnessed remarkable growth over the 

past five decades, evolving from niche applications to a cornerstone of 

water supply in many water-stressed regions. This subchapter explores 

the market size, leading players, installed capacities, and cost and 

energy consumption benchmarks shaping today’s global landscape. 

 

Market Size and Major Players 

Market Size 

 As of 2024, the global desalination market is valued at 

approximately USD 30 billion, with projections to reach USD 

50 billion by 2030 due to increasing demand. 

 Installed desalination capacity worldwide exceeds 120 million 

cubic meters per day (m³/day). 

 Annual growth rates hover around 8–10%, driven by 

urbanization, climate change, and industrial demand. 

Major Industry Players 

The industry is served by a mix of multinational engineering firms, 

technology providers, operators, and government agencies: 

Company Role Notable Projects 

IDE Technologies Plant design and operations 
Sorek (Israel), Ashkelon, 

Carlsbad (USA) 



 

Page | 33  
 

Company Role Notable Projects 

Veolia Water 

Technologies 
Engineering and operations 

Jebel Ali (UAE), Perth 

(Australia) 

Acciona Agua EPC contractor, operator 
Spain’s coastal plants, 

Chile 

Hyflux (Singapore) 
Membrane technology and 

plants 

Tuas (Singapore), 

NEWater system 

Doosan Heavy 

Industries 

Thermal desalination 

specialist 

UAE and Saudi Arabia 

MSF plants 

Energy Recovery 

Inc. 
Energy recovery devices Global RO plants 

Suez Water 

Technologies 

Membrane manufacturing 

and operations 
Multiple global RO plants 

Emerging Players and Innovators 

 Startups developing graphene membranes, forward osmosis, 

and AI-driven control systems are increasingly influential. 

 Regional players in India, China, and Latin America are 

growing rapidly, driven by domestic needs and government 

incentives. 

 

Installed Capacities Worldwide 

Desalination capacity is unevenly distributed, reflecting regional water 

scarcity, economic capacity, and policy priorities. 



 

Page | 34  
 

Region 

Installed 

Capacity 

(m³/day) 

Percentage of 

Global 

Capacity 

Key Characteristics 

Middle East & 

North Africa 

(MENA) 

~55 million ~45% 

Dominated by thermal MSF 

and MED plants; high energy 

availability due to oil & gas 

Asia-Pacific ~25 million ~20% 

Mix of RO and thermal; rapid 

urbanization in China, India, 

Australia 

Europe ~15 million ~12% 

Spain, Italy, and Cyprus lead 

RO adoption; strong 

environmental regulation 

North 

America 
~10 million ~8% 

Coastal California and Texas 

primarily use RO; strong 

private-sector involvement 

Latin America ~5 million ~4% 

Chile’s mining sector and 

coastal cities expanding RO 

capacity 

Sub-Saharan 

Africa 
~2 million ~1.5% 

Emerging market with small-

scale plants; focus on brackish 

and wastewater reuse 

 

Cost Benchmarks 

Desalinated water cost varies widely depending on technology, energy 

source, plant size, and water quality. 



 

Page | 35  
 

Technology 
Typical Production 

Cost (USD/m³) 
Key Factors Influencing Cost 

Multi-Stage Flash 

(MSF) 
0.80 – 1.50 

High energy use; thermal plants; 

economies of scale 

Multi-Effect 

Distillation (MED) 
0.60 – 1.20 

Lower energy use than MSF; 

popular in Gulf region 

Reverse Osmosis 

(RO) 
0.50 – 0.90 

Energy-efficient; depends on 

membrane cost and energy price 

Brackish Water RO 0.30 – 0.60 
Lower salinity reduces energy 

and membrane wear 

Emerging 

Technologies 
Projected <0.40 

Still in pilot phases; potential to 

disrupt costs 

Example: 
The Sorek RO plant (Israel) reportedly produces water at 

approximately $0.55/m³, among the world’s lowest, due to advanced 

energy recovery and operational optimization. 

 

Energy Consumption Benchmarks 

Energy use remains a critical cost and environmental factor: 



 

Page | 36  
 

Technology 
Energy Consumption 

(kWh/m³) 
Comments 

Multi-Stage Flash 